
 
7th International Conference on Civil Engineering for Sustainable Development (ICCESD 2024), Bangladesh 

ICCESD 2024_1067_1 
 

A MINI-REVIEW ON GREYWATER TREATMENT AND ITS REUSE POTENTIAL 
FOR SUSTAINABLE WATER MANAGEMENT 

Md. Ajijur Rahman*1, Mst. Farzana Rahman Zuthi2  

1 Research Assistant, Department of Civil Engineering, Chittagong University of Engineering and Technology, 
Bangladesh, e-mail: u1701114@student.cuet.ac.bd 

 
2 Professor, Department of Civil Engineering, Chittagong University of Engineering and Technology, 

Bangladesh, e-mail: farzana@cuet.ac.bd  

*Corresponding Author 

ABSTRACT 

Properly treated greywater reuse is increasingly in demand to promote environmental sustainability and 
[...]
that inform policymakers, communities, and future research endeavors. 
 



 
7th International Conference on Civil Engineering for Sustainable Development (ICCESD 2024), Bangladesh 

ICCESD 2024_1067_3 
 

2. METHODOLOGY 

This article provides a thorough assessment of several important pieces of research that address different 
greywater treatment techniques all over the world. Therefore, a variety of electronic resources, 
including Google Scholar, ScienceDirect, and specifically renowned publishers like Elsevier and 
Springer, have been used in the study. Keywords and phrases like "greywater treatment," "greywater 
recycling," "greywater reuse," and "ablution water" were combined to perform the search. This study 
has over 100 research articles on light greywater reuse technologies (physical, chemical, biological, and 
physiochemical). Only a few research publications from the 1990s have been used to contrast 
traditional technologies with the current ones(Deboch & Faris, 1999. Cooper, 1999). 
 
3. CHARACTERIZATION OF ABLUTION WATER  

3.1 Quantity of ablution water  

Several studies have reported varying amounts of water used for ablution, a significant greywater 
source. The Prophet Muhammad (peace be upon Him) prescribed a small amount of water, using just 
0.6 liters for ablution. Al-Alawi surveyed GCC countries and discovered that up to 7 liters of water 
were utilized for each wudu. According to the Sunnah, which covers the norms and traditions of the 
Islamic community, the Prophet Mohammed (peace be upon Him) only needed 0.6 liters of water for 
his perfect ablution (Abid and Ansari, 2020). In Delhi, the ablution ritual uses an average of 3.10 m3 of 
water per person per day in a mosque, but residential indoor usage is only 0.26 m3, according to Abid 
and Ansari (2020). Prathapar et al. (2006) discovered that daily ablution water produced at the Al Hail 
South mosque, Oman, ranged from 0.77 m3 to 1.94 m3. While in Egypt, the average volume of water 
from ablution was about 5.37 L per person(Al-Mughalles et al., 2008; Eriksson et al., 2003). A study in 
Yemen showed that the water quantity used by one worshipper during ablution was about 2.7 L per 
person for each mosque, and the maximum value of water used was during the Friday prayer (Al-
Mughalles et al., 2012). At the International Islamic University Malaysia (IIUM) Masjid at Gombak 
Campus, Al Mamun et al., 2014 calculated that about 7 L per person of water is used for ablution. 
Jamrah et al., 2006 studied greywater generation in Amman City, Jordan, finding a daily per capita 
ablution water demand ranging from 0.6 to 2.03 L per person, with a weighted average of 1.14 L per 
person. Zaied (2017) investigated ablution water consumption in the Arab region, discovering that 30-
47% is wasted when taps release water continuously. Using a naturalistic method, Utaberta et al. 2014 
found an average ablution water consumption of 1.5-2 L per person. 

3.2 Physiochemical Quality of Ablution Water (Greywater) 

Suratkon et al. (2014) found that greywater from the ablution is reasonably clean since it includes no 
soap or solid pollutants. However, it does contain minor quantities of bacteria, primarily from gargling. 
As a result, collecting this moderately polluted water and putting it through little treatment may be 
recycled and utilized in non-potable water applications. Table 1 shows that the physical and chemical 
parameters of used water in the ablution process do not degrade much, and it can be used for irrigation 
purposes, according to the ECR,2023. According to Albalawneh & Chang (2015), greywater, with a 
BOD5/COD ratio of 0.31 to 0.71, is highly biodegradable and suitable for agricultural irrigation. Unlike 
residential wastewater, it is less contaminated, has fewer suspended particles, has lower turbidity, and 
can be efficiently processed for reuse, as Parsons et al. (2000). According to the Environmental 
Conservation Rules 2023, if the pH ranges from 6.5-8.5, BOD lies at 10 or less, DO value 5 or less, and 
total coliform number/100 stays at 1000 or less, then the water is applicable for irrigation(The 
Environment Conservation Rules, 2023) Ablution water typically has a pH range of 6.92 to 7.10, a COD 
range of 50 to 70 mg/L, a BOD range of 20 to 40 mg/L, a TSS range of 5 to 146 mg/L, a turbidity range 
of 10 to 30 NTU, and an E. coil range of 100 to 1000 CFU/100 mL (Al-Wabel & Al -Wabel, 2011; 
Radin Mohamed et al., 2016). 

4. PROCESSES ADOPTED FOR TREATING GREYWATER 

Greywater can be a valuable resource for non-potable uses such as irrigation, but appropriate treatment 
technologies are necessary to mitigate potential risks (Vuppaladadiyam et al., 2019). Sophisticated 
mathematical modeling software like Simulink was also employed to understand better how different 



 
7th International Conference on Civil Engineering for Sustainable Development (ICCESD 2024), Bangladesh 

ICCESD 2024_1067_4 
 

paths interact in greywater treatment units (Kuriqi et al., 2019). Awasthi et al. (2023) looked into a few 
of the cutting-edge greywater treatment systems that have garnered interest recently, including 
membrane-based technology, improved electro-coagulation, nature-based solutions (constructed 
wetlands), and solar-based approaches. 

Table 1: Physico-chemical quality of ablution water found in different countries 

Parameters 
Concentration present in Raw water ( %  removal of treatment option) 

Malaysia Jordan Oman KSA Indonesia Malaysia 

pH N/A 6.85 7.20(2.64%) 7.4 (9.5%) 8.4 7.14(8.26%
) TDS (mg/l) 24.7(1.62%) 6.6-65.2 121(33.83%) 329 (19.76%) 602 N/A 

TSS (mg/l) 31(35.81%) 303-960 9.39(60.7%) 10.8(88.24%) - 9(33.3%) 

Turbidity (NTU) 16.4(78.66%) N/A 12.6(52.14%) 13.7(94.3%) - N/A 

EC(μS cm−1) N/A 320-2520 221(33.03%) N/A - N/A 

BOD5 (mg/l) N/A 3.3-5.9 N/A 30.6(69.61%) - 31(10.7%) 

COD  (mg/l) 31.3 410-600 51.47(32.9%) 52.58(82.3%) - 3.66(14.8%
) DO (mg/l) N/A 420-588 1.32(189.4%) N/A - 6.92(1.6%) 

E.Coli  
(CFU/100ml) 

N/A 1.06-1.58 >200(100%) N/A TNTC N/A 

Alkalinity (mg/l) N/A N/A N/A 69.6 (28.3%) - N/A 

Total Coliform 
(CFU/100ml) 

N/A N/A N/A 1035(3.67%) - N/A 

Treatment 
Option adopted 

Sand Filter Bioreactor* Sand with 
Disinfection** 

Ceramic 
Unit*** 

Coagulation 
with 

Chlorine 

Sand and 
Gravel 
Filter 

Reference 
Al Mamun et 

al. (2014) 
Al-Zu’bi et 
al.( 2015) 

Prathapar et 
al. (2006) 

S. Alharbi et 
al. (2019) 

Mudofir et 
al. (2023) 

Radin et al. 
(2016) 

*Modified re-circulated vertical flow bioreactor; **Sand trap, collection tank, filtration unit with chlorination unit; ** 
***Ceramic unit, carbon adsorption column with chlorine dispenser 
 

4.1 Physical Process 

4.1.1 Conventional Process 

Al Mamun et al. (2014) and Prathapar et al. (2006) described a greywater treatment process involving 
sedimentation, filtration, and disinfection. Tabidi et al.(2022) proposed an approach that includes 
screening, sand removal, pH monitoring, aeration, filtration, chlorination, and storage. Mandal et al. 
(2011) designed a greywater treatment system with primary screening, sedimentation, filtration, and 
disinfection processes, successfully reducing COD, BOD, and Escherichia coli. 

4.1.2 Sand Filter and Biosand 

Sand filters, for example, are a low-cost greywater treatment approach limited by poor BOD, COD, and 
TOC removal effectiveness and frequent clogging difficulties(Li et al., 2009; Zipf et al., 2016). Sand 
filters are easy to operate, require low maintenance, and can remove various chemical contaminants 
from light greywater. Radin Mohamed et al. (2016) discussed the potential reuse of ablution water in 
mosques through sand and gravel filtration and explored the effectiveness of this. Al-Wabel & Al-
Wabel (2011) introduced a similar system of sand filters with activated charcoal and a UV unit to 
achieve tertiary-quality effluent. The system can save 30-40% of fresh water for toilets and irrigate 
the landscape area. Patil et al. (2020) developed a Greywater treatment using a Sand Gravel Filter 
(SGF), a Laterite Soil Vegetated Vermifilter (LSVVF), and a Laterite Soil Vegetated Filter (LSVF) on 
a laboratory scale. Sand filters are useful and can be used for treating light greywater in Bangladesh, as 
they are effective in removing various contaminants and are easy to operate.  Deboch & Faris (1999) 



 
7th International Conference on Civil Engineering for Sustainable Development (ICCESD 2024), Bangladesh 

ICCESD 2024_1067_5 
 

evaluated the efficiency of rapid sand filter treatment plants in removing fecal coliform bacteria, color, 
and turbidity. A study found that light greywater reuse can reduce the daily household wastewater flows 
by 25-40%(Penn et al., 2012). Vara Lakshmi et al. (2012) assessed a locally designed sand filter's 
effectiveness in removing various chemical contaminants from environmental water sources, reducing 
turbidity, chlorides, total solids, total dissolved solids, and suspended solids in the water samples. 
Babaei et al. (2019) investigated the effectiveness of a new hybrid system for treating greywater using 
a multi-layer slow sand filter (MSSF), a microfilter (MF), and an ultrafilter (UF) in a laboratory scale 
over 157 days. Another study by Dalahmeh et al. (2014) found that using foam, bark, activated charcoal, 
and sand in multi-filters removed linear alkyl benzene sulfonate (LAS) from greywater up to 70%, more 
than 99%, and 96%, respectively. The bio-sand filter is an adaptation of the slow sand filter technology. 
It involves a sand column coated with biofilm and a mix of biological and physical processes(Halwani 
et al., 2016). A study compared the performance of two low-cost household water filters, the filtration 
ceramic filter, and the biosand intermittent slow sand filter, in improving water quality by reducing 
turbidity, total organic Carbon (TOC), dissolved organic Carbon (DOC), E. coli, and total coliform 
counts from pond water for 30 days(Duke et al., 2006).  Keeping the ablution water quality in 
consideration, sand and bio-sand filters can be a potential option for Bangladesh as they can gain a high 
removal efficiency.  

4.2 Chemical Treatment 
Chemical processes most effectively reduce suspended solids, organic materials, and surfactants in 
low-strength grey water (He et al., 2022; Li et al., 2009).  Chemical water treatment is a method to 
improve water quality by eliminating contaminants, and it generally includes chemicals, ozonation 
coagulation, flocculation, etc. (Gupta et al., 2012). 

4.2.1 Coagulation  

S. K. Alharbi et al. (2019) proposed a promising treatment process of ablution water with alum 
coagulation and activated carbon. Mudofir et al. (2023) described the treatment of ablution wastewater 
using an electro-coagulation (EC) process. The EC process effectively reduced total suspended solids, 
turbidity, and chemical oxygen demand levels in the treated wastewater. However, total dissolved 
solids, electrical conductivity, and coliforms were still relatively high in the treated wastewater. Lin et 
al. (2005) also developed a small-scale, low-cost electro-coagulation technology with a 28 m3 per day 
recovery rate for home greywater for non-contact human use. 

4.2.2 Activated Carbon  

Berger (2012) found that biochar and activated carbon effectively reduced COD, MBAS, Tot-N, and 
Tot-P in greywater. Biochar was more effective in lowering total nitrogen, but further research is needed 
to evaluate its potential for full greywater treatment. Another pilot plant study by Thiel et al. (2006) 
found that granular activated carbon (GAC) filters outperformed anthracite filters in reducing organics, 
lowering chlorine demand, and reducing total trihalomethane formation potential (TTHMFP). 

4.2.3 Physiochemical 

S. Alharbi et al. (2019); Shafiquzzaman et al. (2020) others researched to develop five more 
straightforward approaches for treating AGW, employing a low-cost ceramic filter, alum coagulation, 
and activated carbon adsorption, either separately or in combination. Utaberta and Handryant (2014) 
also described a greywater treatment process for the UKM Mosque that involves physical, chemical, 
and biological processes. The physical process includes screening, flotation, and filtration, while the 
chemical process involves flocculation-coagulation to remove colloidal particles, heavy metals, 
phosphorus compounds, and toxic organic substances. Parsons et al. (2000) compare the effectiveness 
of chemical and biological processes in treating grey water. The study found that physical-chemical 
processes can be a suitable alternative to biological treatment, especially in systems that serve small 
populations. 



Proceedings of the 7th International Conference on Civil Engineering for Sustainable Development  
(ICCESD 2024), 7~9 February 2024, KUET, Khulna, Bangladesh 

ICCESD 2024_1067_6 

 
Table 3: Recent findings on light greywater treatment in different parts of the world 

Treatment Process Type/source   Key findings Ref. 
Modified re-
circulated vertical 
flow bioreactor 

Low-quality 
greywater 

 The content of Ca, Mg2+ and DO significantly increased up to 79%, 75% and 98%, respectively 
 The removal efficiency of NO3

−, Cl−, and SO4
2− was satisfactory, ranging from 19 to 100% with 

no significant changes in case of pH or EC. 

Al-Zu’bi et al. 
(2015)  

Constructed wetland Kitchen 
greywater 

 High percentage of removal of  BOD(81.42%), COD(84.57%), AN(39.83 %), 54.70 % SS(4.70 
%), and 45.01 % turbidity(45.01 %). 

Wurochekke et 
al. (2015) 

Electrocoagulation 
 

Household 
grey water 

 With 0.3 kW h/m3 of sewage, over 70% of the total COD and more than 99.9% of pathogens 
were removed. 

Vakil et al. 
(2014) 

Aerobic digestion 
and hydrogen 
peroxide 
disinfection 
 

Showers and 
drains of 
bathroom 
sinks 

 About 88% and 68% of TSS and COD, respectively were removed with a hydraulic retention 
time of 5 hours and an organic loading rate of 2.16 gCOD/L/day. 

 Bacteria were eliminated by disinfection with 1 mL/L hydrogen peroxide, and after a day of 
storage, they were entirely removed. 

 
Teh et al. 
(2015) 

Slow sand and slate 
waste filtration, 
followed by 
granular activated 
carbon filter 

Toilet 
wastewater 

 In comparison to the slate waste filter, the average removal efficiencies for turbidity, apparent 
color, COD, and BOD were 66, 61, 60, and 51% for the sand filter and 54, 56, and 56% for the 
latter five. For the sand and slate waste filters, the average removal efficiencies of the total and 
thermotolerant coliforms were 61 and 90%, respectively. 

 
Zipf et al. 
(2016) 

Horizontal flow 
wetland 

Tourist spot  The removal effectiveness was relatively high: more than 90% for COD, BOD5, TSS, VSS, 
and turbidity, and for TOC it is greater than 80% 

Zraunig et al. 
(2019) 

Bioremediation 
using Chlorella 
variabilis  

Bathroom 
and wash 
basin  

 After being grown for 19 days in 30% diluted samples and raw greywater, the microalgae are 
extracted from the medium by centrifugation, which removes over 90% of the 
substance.Almost 90% removal for COD, BOD5, TN, and TP  

Oktor & Çelik 
(2019) 

Vermifilter  Synthetic   Using LSVF(Laterite Soil Vegetated filter), removal efficiencies for BOD5, TKN, and P were 
found to be 50–60%, 30–50%, and 30–50%, respectively. 

Patil et al. 
(2020) 

Container-based 
vertical-flow 
constructed wetland  

Hand basin 
and shower  

 The modular/elevated lava sand VFCW had mean effluent values of 6.3 mg/L COD and 0.05 
mg/L Ptot, and at very low water temperatures, it demonstrated significant nitrification.  

Morandi et al. 
(2021) 

Vertical flow 
constructed 
wetlands  

Light 
Greywater 

 The removal rates for turbidity and COD increased dramatically in the second year of operation 
 Pollutant removal from sand-based systems, both planted and unplanted, was more successful, 

with a 5-log reduction in total coliforms and a 4-log reduction in Escherichia coli. 